



## **TEST REPORT**

**LAB REFERENCE :** LR20-822 Adendum

**CUSTOMER:** Adsil

**COATING SYSTEM:** Coated Aluminum Q-Panel submitted for testing.  
Panel labelled as MG1-3500

### **Salt Spray (Fog) Resistance**

Test specimen was tested in accordance with ASTM B117.

Atlas Model SF850 Corrosion Fog Exposure System was used for testing, with a Sodium Chloride solution at 5%.

Result: After 7500 hours exposure the test sample is performing extremely well. Sample is continuing testing as of this report.

Report Date: Sept. 8 2020  
Prepared By: Paul Lemke  
Product Manager  
Nanochem Technologies